LAURIER

TABLE OF CONTENTS

ITEM PAGE

18 FE. BePEomi@u . we ws sonws s a5 6 o S50 50 505 505 5.3 e 02:01:
20 Pl B=FBaihe y ww o s 55 5.5 508 & § 8 5 5 5 5 won win som 6 o 0 02:05:
611 Hub & Spindle.....uuii i in s e eeeeeennnnnn. 02:10:
Centre TubE....eencnenseseonrnnensasansocennnns 02:15
BUED BOIQa wom s s v s mw wss & 0 0 99 85 308 595 500 5.8 5.8 Sk » 02:20:
WADY TS s s s 9% 508 56 0I5 5555555 55 mon s some e 2 o 02:25:
Sections Mounted to Lift Arms.........cuuo... 02:30:
5 Ft. Section ( 4 Bar)....uueeueeeeeeeeeennnnnn 02:35:
5 Ft. Seatdon ( 5 Barde s ow ee s w56 56 5 5 5.5 s o 02:40:
5 Ft. 6" Section ( 4 BAr).:iceeonsnsecnns ERp—— e
5 Ft. 6" Section ( 5 BaAr)...ueceeescesoncecns 02:50:
7 Ft. Section ( 4 Bar) ... .oeee e eneeeeoennnnnnn 02:55;
Parallels Mounted to Lift AfMcisisssisinsmimnn 02:60:
15 Ft. A-Frame HYQrauliCS.....eeeeuoeosnenannn 02:65:
20 Ft. A-Frame HydrauliCS............. o i 02:70;
3 1/2" x 16" Cylinder......oueeees e e eeeunnnnn. 02:75:
BPLAL WG T« wow s s a8 58 59 55 8 8% 5 5 15 0 5 b 02:80:
SPlit Wing Hydraulics i e sosonscamsmennevsrens 02:85:

2" X B" C¥linder.....ieeeereneneeneeennennnnn 02:90:



LAURIER I5FT. A-FRAME

02:01:0I1



LAURIER

rITEM PART NUMBER DESCRIPTION Ne
( B5C1032P Bolt 5/8% % 2¢ 4
2 20001 15" Frame Axle 1
3 20002 15' Left A-Frame Hitch 1
4 BSC0824P Bolt 12" x 1 1/2" 4
5 20004 Cross Plate 1
6 20005 Cable Bracket Plates 4
7 W10P Lockwasher 5/8" 12
8 N5C10P Nut 5/8" 12
9 . LNSCO08P Lock Nut 1/2" 4
10 92003 Serial Number Plate 1
11 N5C16P Nut 1" 2
12 | wWléePp Lock Washer 1" 2
13 10022 Bolt On Draw Hitch 1
14 B5C0896P Bolt 1/2" x 6" (optional) 2
15 B5C16120P| Bolt 1' x 7 1/2" 2
16 20045 Backing Plate (optional) 1
17 20046 Jack Plate c/w stub (optional) 1
18 92002 Sidewind Jack 1
19 20006 Bolt on Cable Bracket 2
20 B5C1080P Bolt 5/8" x 5" 8
21 HP52 Hair Pin Clip 3 1/4" 2
1] 10060 Cable Bracket Pin 2
23 20003 15' Right A-Frame Hitch i}
24 91025 9.5L x 6 ply c/w 6" Wheel Rim *
91026 9.5L x 6 ply c/w 8" Wheel Rim *
91027 11 L x 6 ply c/w 8" Wheel Rim =
* As Required
& _

02:01:02



20FT. A-FRAME

LAURIER

02:05:0I



LAURIER

rITEM PART NUMBER DESCRIPTION Ne
1 20010 20' Right A-Frame Hitch Tube 1
2 B5C0872P Boalt 172" x 4 172° 4
3 20008 20' Frame Axle 1
4 20009 20' Left A-Frame Hitch Tube 1
5 B5C1028P Bolt 5/8" x 1 3/4" 20
6 |wiop Lockwasher 5/8" 28
7 N5C10P Nut 5/8" 28
8 20011 A-Frame Cross Member 1
9 20013 20' Right A-Frame Hitch 1
10 20014 A-Frame Cross Angle 1
11 {20012 20' Left A-Frame Hitch X
12 |B5C0824P Bolt 1/2% x 1 1/2" 6
13 |LN5CO08P Lock Nut 1/2" 10
14 20004 Cross Plate 1
15 [20005 Cable Bracket Plates 4
16 [92003 Serial Number Plate 1
17 |N5C16P Nut 1" 2
18 |WléP Lock Washer 1" 2
19 [10022 Bolt on Draw Hitch 1
20 |B5C0896P Bolt 1/2" x 6" (optional) 2
21 |B5C16120P Bolt 1" x 7 172" 2
22 [20006 Bolt on Cable Bracket 2
23 |20045 Backing Plate (optional) 1
24 |B5C1080P Bolt 5/8" x 5" 8
25 |20046 Jack Plate c/w Stub (optional) 1
26 92002 Sidewind Jack (optional) 1
27 |92004 Cable Pulley (optional) 2
28 [20016 Cable Bracket Pulley Holder (optional) 2
29 |cp0324 Cotter Pin 3/16" x 1 1/2" 2
30 |20017 Cable Pulley Pin 1" x 3" 2
31 |HP52 Hair Pin Clip 3 1/4°" 2
32 |10060 Cable Bracket Pin 2
33 |20015 Oscillating Axle (optional) 2
34 [10016 Oscillating Axle Pocket (optional) 4
35 |UB0848112 U-Bolt 1/2" x 3" x 7" (optional) 4
36 |91700 Grease Nipple 1/8" Straight 4
37 |91025 9.5L x 6 ply c/w 6" Wheel Rim *
91026 9.5L x 6 ply ¢c/w 8" Wheel Rim *
91027 11 L x 6 ply c/w 8" Wheel Rim *
#As Required
. J

02:05:02



RRRRRRR




LAURIER

ITEM |PART NUMBER DESCRIPTION N2
1 91250 611 Spindle Main Axle & End Wheel 2" x 101 1
91252 611 Spindle Transport Wheel 2" x 14" 1.
91253 611 Spindle Trans. Wheel 40" Parallel2"x19" 1

2 91090 611 Seal 1
3 91170 611 Inner Cone LM29749 1
4 91150 611 Inner Race LM29710 1
5 91070 611 Hub 1
6 91060 Wheel Bolt 1/2" 6
7 91130 611 Outer Race LM67010 1
8 91110 611 Outer Cone LM67048 1
9 91190 611 1" Washer 1
10 [ 91210 611 1" Castlelated Nut 1
11 | CP0324 Cotter Pin 3/16" x 1 1/2" 1
12 {91230 611 Dustcap 1
13 {91000 9.5L x 6 ply Tire 1
91001 11L x 6 ply Tire (optional) 1

14 | 91050 15" x 8" x 6" Wheel Rim (optional) 1
91051 15" x 6" x 6" Wheel Rim 1

15 | 92005 Valve Stem 1

K’ Compl. 43 5%
u y

02:10:02




IIFT. AND 14FT. CENTRE TUBE

LAURIER

02:15:0l



LAURIER

rITEM PART NUMBER DESCRIPTION N2

1 10015 Pin Hitch 1 1/4" x 7 1/2" 2

2 91700 Grease Nipple 1/8" Straight 4

3 20021 Right Knuckle 1

20022 Left Knuckle 1

4 20020 Pin Knuckle 1 1/4" x 8 3/4" 2

5 CP0440 Cotter Pin 1/4" x 2 1/2" 6

6 HP52 Hair Pin Clip 3 1/4" 6

7 FW16P Flatwasher 1" 2

8 20023 Pin Cylinder Lock 1" x 7" 2

9 20018 11 Ft. Centre 1

20019 14 Ft. Centre 1

10 20084 Cylinder Swivel 2

11 90103 Cylinder 3 1/2" x 16" 2

12 CrP0324 Cotter Pin 3/16" x 1 1/2" 4

13 91603 Pin Cylinder 1" x 3 3/4" 4

14 B8C1232P Bolt 3/4" x 2" Gr 8 2

15 20024 Cylinder Lock 1

16 LN5C12P Locknut 3/4" 2
\— y.

02:15:02



AUTO FOLD

LAURIER

02:20:0l



LAURIER

GEM PART NUMBER DESCRIPTION N2
1 20062 Auto Fold 1
2 HPS52 Hair Pin Clip 3 1/4" 2
3 20007 Pin Cable Bracket 2
4 B5C0896P Belt 1/2" x 6" 2
5 20045 Backing Plate 1
6 20065 Auto Fold Cable Bracket 1
7 92015 Thimble *
8 92014 Cable Wire Clamp 1/4" *
9 LN5C08P Locknut 1/2° 2

10 91812 10'7" Cable and 15' A-Frame 1

91814 15'10"Cable and 20' A-Frame 3
11 91813 10'5" Cable and 15' A-Frame 1

91815 15'8" Cable and 20' A-Frame 1
12 20061 Right Auto Fold Bracket 1
13 91400 Auto Fold Springs 2
14 W1lz2p Lockwasher 3/4" 1
15 B5C1232P Bolt 3/4" x 2" 1
16 N5C12P Nut 3/4" 1
) Iy 20064 Auto Fold Cross Plate 1
18 20063 Auto Fold Lock Plate 1
19 B5C1028P Bolt 5/8" x 1 3/4" 8
20 W1l0P Lockwasher 5/8" 8
21 N5C10P Nut 5/8" 10
22 20060 Left Auto Fold Bracket 1
23 10059 Auto Fold Spring Plate 2

*As Required
— y

02:20:02



WING TUBES

LAURIER

02:25:01



LAURIER

rITEM PART NUMBER DESCRIPTION N2
1 B5C0824pP Bolt 1/2" x 1L 1/2" 8
2 B5C0896P Bolt 1/2" x 6" 4
3 B5C12104P Bolt 3/4" x 6 1/2" 2
4 LN5CO7P Locknut 7/16" 2
5 20096 Lift Arm Cable Stopper (optional) 2
6 B5C0736P Bolt 7/16" x 2 1/4" 2
7 20041 Lift Arm ¥
8 20025 10'2" Wing Tube for 33°' 2
20026 13" Wing Tube for 39' 2
20095 14'6" Wing Tube for 40' 2
20027 15'8" Wing Tube for 44' 2
20028 19'6" Wing Tube for 50°' 2
20029 20'0" Wing Tube for 53' & 56°' 2
20030 21'2" Wing Tube for 55° 2
20031 23" Wing Tube for 57°' 2
20032 24'6" Wing Tube for 60' & 61°' 2
20033 26'8" Wing Tube for 66' 2
20034 27! Wing Tube for 67' & 70° 2
20035 29'6" Wing Tube for 70° 2
20036 32'2" Wing Tube for 77°' 2
20037 34'6" Wing Tube for 80',81',& 84' 2
9 B5C08112P Bolt 1/2" x 7" %
10 LN5CO08P Locknut 1/2" *
11 20045 Backing Plate 2
12 CP0440 Cotter Pin 1/4" x 2 1/2" 2
13 20046 Jack Plate c/w Stub (optional) 2
14 92022 Stabilizer Jack (optional) 2
15 20051 Pin Knuckle (1 1/4" x 7 1/4") 2
16 20047 Jack Pipe 2
17 20049 Pin Jack 2
18 HP24 Hair Pin Clip 1 1/2" 2
19 20048 Jack Bracket 2
20 20043 Bridging 77',80',81' & 84"’ 2
20094 Bridging 66',67',70" 2
21 20044 Bridging Backing Plate c/w 2 Holes 10
22 20042 Bridging Backing Plate c/w 4 Holes 4
23 91803 14' Cable £
91804 18' Cable 5
91805 23' Cable *
91806 27" Cable *
91807 31' Cable *
24 N5C12P Nut 3/4" 4
25 B5C1232P Bolt 3/4" x 2" 2
26 20040 Cable Bracket 2
27 20039 Left Transport Wheel c¢/w 611 Hub 1
20089 Right Transport Wheel c/w 611 Hub 1
20050 Left Transport Wheel c/w 611 Hub 40"Parall 1
20090 Right Transport Wheel c/w 611 hub 40"Parall 1
28 91025 9.5L x 6 ply c/w 6" Wheel Rim %
91026 9.5L x 6 ply c/w 8" Wheel Rim *
91027 11L x 6 ply c/w 8" Wheel Rim *
29 20038 End Wheel c/w 611 Hub 2
\_ * As Reguired _J

02:25:02



LAURIER SECTIONS MOUNTED TO LIFT ARMS

02:30:0l



LAURIER

(l’_rEM PART NUMBER DESCRIPTION N2
1 B5C0720pP Bolt 7/16" x 1 1/4" 8
2 B5C0716P Bolt 7/16" x 1" 1.2
3 10107 Left Angle 5' Section il
4 B5C0728P Bolt 7/16" x 1 3/4" 2
5 10120 Cross Brace 5' Section 2
6 10051 Centre Tie 1
7 10118 Adjustment Bar 5' Section 1
8 LN5CO7P Locknut 7/16" 39
9 10111 2nd Pipe 5' Section 1

10 10113 3rd Pipe 5' Section 1
11 92018 5' Section Pipe Clamp 10
12 10114 4th Pipe 5' Section 1
13 HP24 Hair Pin Clip 1 1/2" 1
14 91600 Pin Section 7/16™ x 1 1/2* 1
15 91403 Tite 3/8™ x 12" 5' Section 16
16 92008 Special Head Bolt Tines 16
17 10110 Front Pipe 5' Section 1
18 B5C0732Pp Bolt 7/16" x 2" 1
19 10106 Right Angle 5' Section 1
10137 5' Section Complete *
* As Required
\- J

02:35:02



S5FT. SECTION (5 BAR)

LAURIER

02:40:0I



LAURIER

(ITEM PART NUMBER DESCRIPTION N2
1 CP0216 Cotter Pin 1/8" x 1" 4
2 91601 Pin Chain 1/2" x 1 5/8" 4
3 LN5CO08P Loecknut. 1/2" 2
4 FWOBP Flatwasher 1/2" 2
5 91501 6 Link Chain 5/16" 2
6 91500 7 Link Chain 5/16" 2
7 CB5C0832P | Carriage Bolt 1/2" x 2" 2
8 LN5CO07P Locknut 7/16" 2
9 FWO7P Flatwasher 7/16" *

10 B5C0720P Bolt 7/16" x 1 1/4" 2

11 91502 9 Link Chain 5/16" 2

12 20052 Pressure Spring Holder (optional) *

13 B5C0720P Bolt 7/16" x 1 1/4" 2

14 CpP0324 Cotter Pin 3/16" x 1 1/2" (optional) x

15 92007 Pressure Spring Connector (optional) *

16 91402 Pressure Spring (optional) *

17 92006 Pressure Spring Rod (optional) *

18 B5C0744P Bolt 7/16" x 2 3/4" (optional) %

*As Required

y

02:30:02



5FT. SECTION (4 BAR)

LAURIER

02:35:0l1



LAURIER

PART NUMBER

DESCRIPTION

=
1o

L B5C0720P Bolt 7/16" x 1 1/4" 8

2 B5C0716P Bolt 7/1&6"™ = 1* 16

3 10109 Left Angle 5' Section 1

4 B5C0728P Bolt 7/16" x 1 3/4" 2

5 10120 Cross Brace 5' Section 1

6 LN5CO7P Locknut 7/16" 48

7 10121 Centre Tie 1

8 10119 Adjustment Bar 5' Section 1

9 92018 5' Section Pipe Clamp 4

10 10115 4th Pipe 5' Section 1
11 HP24 Hair Pin Clip 1 1/2" 1
12 10116 5th Pipe 5' Section 1
13 91600 Pin Section 7/16" x 1 1/2" 1
14 91403 Tine 3/8" x 12" 5' Section 20
15 92008 Special Head Bolt Tines 20
16 10113 3rd Pipe 5' Section 1
17 10112 2nd Pipe 5' Section 1
18 10110 Front Pipe 5' Section 1
19 B5C0732P Bolt 7/16" x 2" 1
20 10108 Right Angle 5' Section 1
10138 5' Section Complete 5 Bar *

*As Required

J

02:40:02



5FT. 6" SECTION (4 BAR)

LAURIER

02:45:0I



LAURIER

rIT.‘:—.‘!&‘I PART NUMBER DESCRIPTION N2
1 B5C0752P Bolt 7/16" x 3 1/4" 8
2 B5C0720P Bolt 7/16" x 1 1/4" 7
3 10048 Left Angle 1
4 B5C0728P Bolt 7/16" x 1 3/4" 2
5 10049 Cross Brace 2
6 10051 Centre Tie 1
7 LN5CO07P Locknut 7/16" 35
8 10054 2nd Pipe 1
9 10055 3rd Pipe 1
10 HP24 Hair Pin Clip 1 1/2" 1
11 10056 4th Pipe 1
12 91600 Pin Section 7/16" x 1 1/2" 1
13 [91401 Tine 3/8" x 12" 16
g14 (92008 Special Head Bolt Tines (optional) *
15 92001 Fabricated Washer 16
16 B5C0744P Bolt 7/16" x 2 3/4" 16
17 10053 Front Pipe 1
18 B5C0732P Bolt 7/716™ x 2" 2
19 10050 Adjustment Bar 1
20 10052 Right Angle d
10037 5'6" Section Complete 4 Bar »

*As Required

02:45:02



5FT. 6" SECTION (5 BAR)

LAURIER

02:50:01



LAURIER

rI'I'EM PART NUMBER DESCRIPTION N2
1 B5C0752P Bolt 7/16" x 3 1/4" 8
2 B5C0720P Bolt 7/16" x 1 1/4" 7
3 10048 Left Angle 1
4 B5C0728P Bolt 7/16" x 1 3/4" 2
5 200532 Cross Brace 2
6 10051 Centre Tie 1
7 10052 Right Angle 1
8 LN5CO07P Locknut 7/16" 42
9 20057 Front Pipe Bracket 1
10 20058 2nd Pipe Bracket 1
11 B5C0756P Bolt 7/le6* x 3 1./2" 3
12 20059 3rd Pipe Bracket 1
13 10050 Adjustment Bar 1
14 HP24 Hair Pin Clip 1 1/2" 1
15 91600 Pin Section 7/16" x 1 1/2" 1
16 20056 4th Pipe 1
17 91401 Tine 3/8" x 12" 20
18 92001 Fabricated Washer 20
19 B5C0744P Bolt 7/16" x 1 3/4" 20
20 20055 2nd & 3rd Pipe 2
21 20054 Front Pipe 1
22 B5C0732P Bolt 7/16" x 2" 2
10139 7' Section Complete *
*As Required
— y

02:55:02







LAURIER

(ITEM PART NUMBER DESCRIPTION N2
1 B5C0752P Bolt 7/16" x 3 1/4" 10
2 B5C0720P Bolt 7/16" x 1 1/4" 8
3 20082 Left Angle 1
4 B5C0728P Belt 7/16™ x 1 3/4" 2
5 20081 Cross Brace 2
6 LN5CO7P Locknut 7/16" 42
7 20088 Adjustment Bar 1
8 20087 Centre Tie 1
9 10054 2nd & 4th Pipe 2

10 HP24 Hair Pin Clip 1 1/2" 1
11 10056 5th Pipe 1
12 91600 Pin Section 7/16" x 1 1/2" 1
13 91401 Tine 3/8" x 12" 20
14 92008 Special Head Bolt Tines 20
15 10055 3rd Pipe 1
16 10053 1st Pipe 1
17 92001 Fabricated Washer (optional) *
18 B5C0744Pp Bolt 7/16" x 2 3/4" (optional) »
19 B5C0732P Bolt 7f16™ x 2" 2
20 20083 Right Angle i |
10071 5'6" 5 Bar Section Complete *
*As Required
_ J

02:50:02



LAURIER 7FT. SECTION (4 BAR)

02:55:0I



LAURIER

ITEM |PART NUMBER DESCRIPTION N2
1 92009 60" Parallel Section 1
92010 40" Parallel Section 1
2 92011 Parallel Spikes *
3 W10P Lockwasher 5/8" ®
4 N5C10P Nut 5/8" *
5 91503 24 Inches Chain 1/4" 2
6 B5C0732Pp Bolt 7/16" x 2" 2
7 FWO7P Flatwasher 7/16" 2
8 LN5CO7P Locknut 7/16" 4
9 CP0216 Cotter Pin 1/8" x 1" 2
10 N5CO06P Nut 3/8" 2
11 WO6P Lockwasher 3/8" 2
12 91600 Pin Section 7/16" x 1 1/2" 2
13 91504 10 Link Chain 11/32" 2
14 92012 Parallel Chain Connector 2
15 B5C0628P Bolt 3/8" x 1 3/4" 2
16 B5C0720P Bolt 7/16" x 1 1/4" 2
*As Required
\_ .

02:60:02



RRRRRRR I5FT. A-FRAME HYDRAULICS




LAURIER

(ITEM PART NUMBER DESCRIPTION Ne
1 90103 Cylinder 3 1/2" x 16" 2
2 90601 1/2" Street Tee M-F-F 2
3 90206 1/2" Hose 1/2" MB x 1/2" MC x 60" 1
4 90208 1/2" Hose 1/2" MB x 1/2" MB x 204" il
5 90205 1/2" Hose 1/2" MB x 1/2" MC x 51" 1
6 90207 1/2" Hose 1/2" MB x 1/2" MB x 184" 1.
7 10034 Hose Clamp 1
8 LN5CO7P Locknut 7/16"

J

02:65:02



LAURIER 20FT. A-FRAME HYDRAULICS

02:70:0l



LAURIER

rITEM PART NUMBER DESCRIPTION N2
1 10034 Hose Clamp 4
2 LN5CO7P Locknut 7/16" 4
3 90103 Cylinder 3 1/2" x 16" 2
4 90501 1/2" 90° Swivel Elbow 4
5 90217 1/2" Hose 1/2" MB x 1/2" MB x 80" 2
6 90216 1/2" Hose 1/2" MB x 1/2" MB x 60" 1
7 90600 1/2" Street Tee F-F-F 2
8 90550 1/2" Flare Adaptor 2
9 90502 1/2" 90° Street Elbow 1
10 90219 1/2" Hose 1/2" MB x 1/2" MB x 58" 1
11 90400 1/2" Hydraulic Line x 132" 2
12 90202 1/2" Hose 1/2" MB x 1/2" MJ x 84" 2
N ,

02:70:02



LAURIER 31/72"x 16" CYLINDER

02:75.01



—

LAURIER

m}EM

PART NUMBER DESCRIPTION N2
1 N5CO06P Nut 3/8" 1
2 90620 Cylinder Clevis 3 1/2" Cylinder 1
3 CpP0324 Cotter Pin 3/16" x 1 1/2*" 2
4 HP52 Hair Pin Clip 3 1/4" 2
5 91603 Pin Cylinder 1" x 3 3/4" 2
6 92016 Allan Head Bolt 3/8" x 2" 1
7 90640 Cylinder Shaft 3 1/2" x 16" Cylinder 1
8 90680 Seal Kit 3 1/2" Cylinder 1
9 90660 Rod End Cap 3 1/2" Cylinder 1
10 90740 Tube 3 1/2" x 16" Cylinder 1
11 90700 Piston 3 1/2" Cylinder 1
12 90720 Piston Nut 3 1/2" Cylinder 1
13 90800 Tie Rod Nuts 1/2" 8
14 90760 Anchor End Cap 3 1/2" Cylinder 1
15 90780 Tie Rods 3 1/2" x 16" Cylinder 4
90103 Cylinder Complete 3 1/2" x 16" L
*As Required
- J

02:75:02



SPLIT WING TUBE

LAURIER

IIIIIIIIIIIIIII

02:80:0I



LAURIER

GEM PART NUMBER DESCRIPTION N2
1 91025 9.5L x 6 ply c/w 6" Wheel Rim *
91026 9.5L x 6 ply c/w 8" Wheel Rim i
91027 11L x 6 ply c/w 8" Wheel Rim *
2 LN5C08P Locknut 1/2" *
3 20038 End Wheel c/w 611 Hub 2
4 B5C0896P Bolt 1/2" x 6" 4
5 N5C12P Nut 3/4" 8
6 B5C12104P| Bolt 3/4" x 6 1/2" 4
7 20068 Back Split Wing Tube 18'3" For 88' & 99' 2
20069 Back Split Wing Tube 12'9" For 77' 2
20070 Back Split Wing Tube 15'10" For 81',84'95"'f 2
20071 Back Split Wing Tube 8'10" For 70' 2
8 10014 Pin Cylinder Swivel 2
9 CP0440 Cotter Pin 1/4" x 2 1/2" 10
10 20020 Pin Knuckle 1 1/4" x 8 3/4" 2
11 20076 Split Wing Cylinder Lock 2
12 20077 Pin Split Wing Cylinder 2
13 HP52 Hair Pin 3 1/4" 4
14 90104 Cylinder 2" x 8" 2
15 20045 Backing Plate 2
16 20048 Jack Bracket 2
17 B5C08112P| Bolt 1/2" x 7" ®
18 20072 Front Split Wing Tube 22'11' For 95'98'99"'| 2
20073 Front Split Wing Tube 17'5" For 77',b88'
20074 Front Split Wing Tube 16'2" For 70'81'84'| 2
19 20041 Lift Arm *
20 20079 Pin Locking Gusset Cylinder 2
21 20078 Left Split Wing Locking Gusset 1
20093 Right Split Wing Locking Gusset 1
22 20040 Cable Bracket 4
23 B5C1232P Bolt 3/4" x 2" 4
24 91809 61' Cable for 70' & 77°' 2
91808 68' Cable for 81',84' & 88' 2
91810 75" Cable for 95'.98' & 99° 2
91811 55' Cable for 70' 15' A-Frame 2
25 B5C1028P Bolt 5/8" x 1 3/4" 12
26 20075 Left Split Wing Trans Wheel c/w 611 Hub 1
20091 Right Split Wing Trans Wheel c/w 611 Hub 1
27 B5C0824P Bolt 1/2" x 1 1/2" 4
28 W1l0P Lockwasher 5/8" 20
29 N5C10P Nut 5/8" 20
30 20066 Left Special Split Wing Lift Arm *
20092 Right Special Split Wing Lift Arm * ﬂ
31 20067 Split Wing Jolner 2
32 B5C1032P Bolt 5/8" x 2" 8
3.3 10028 End Wheel c/w 611 Hub 2
34 HP24 Hair Pin Clip 1 1/2" 2
35 20049 Pin Jack 2 4
36 20047 Jack Pipe 2
37 92022 Stabilizer Jack (optional) 2
38 20051 Pin Knuckle 1 1/4" x 7" 2
39 20046 Jack Plate c/w Stub (optional) 2
L
_ *As Required AJ

02:80:02



SPLIT WING TUBE HYDRAULICS

LAURIER

02:85:01



LAURIER

riTEM PART NUMBER DESCRIPTION N2

. 90210 3/8" Hose 3/8" MB x 1/2" MJ x 60" 2

2 UB069684 U-Bolt 3/8" x 6" x 5 1/4" 6

3 B5C0724pP Bolt 7/16" x 1 1/2" 6

4 90602 1/2" Swivel Tee M-F-F 4

5 90215 3/8" Hose 1/2" MB x 1/2" MJ x 60"11'Centrqg 2

90213 3/8" Hose 1/2" MB x 1/2" MJ x 84"14'Centrqg 2

6 90211 3/8" Hose 1/2"™ MB x 1/2" MJ x 80"11'Centrg 2

90214 3/8" Hose 1/2"™ MB x 1/2" MJ x 98"14'Centrg 2

7 90402 1/2" Hydraulic Line x 240" (22'-11'Wing) 4

90403 1/2" Hydraulic Line x 174" (17'-5" Wing) 4

90404 1/2" Hydraulic Line x 159" (16'-2" Wing) 4

8 92001 Fabricated Washer 6

9 20086 Split Wing Hose Holder 6

10 LN5CO7P Locknut 7/16" 6

11 LN5CO6P Locknut 3/8" 12

12 90212 3/8" Hose 3/8" MB x 1/2" MJ x 47" 2

13 90503 3/8" - 90° Swivel Elbow 4
\— i

02:85:02



LAURIER 2" x 8" CYLINDER

02:20:01



LAURIER

rITEM PART NUMBER DESCRIPTION N2
1 N5C0O6P Nut 3/8" 1
2 90621 Cylinder Clevis 2" Cylinder 1
3 CP0324 Cotter Pin 3/16" x 1 1/2" 2
4 HP52 Hair Pin CLip 3 1/4" 2
5 91603 Pin: Cydinder 1™ x 3 3/4" 2
6 92016 Allan Head Bolt 3/8" x 2" 1
7 90641 Cylinder Shaft 2" x 8" Cylinder 1
8 90681 Seal Kit 2" Cylinder 1
9 90661 Rod End Cap 2" Cylinder 1
10 90741 Tube 2" x 8" Cylinder 1
11 90701 Piston 2" Cylinder 1
12 90721 Piston Nut 2" Cylinder 1
13 90801 Tie Rod Nuts 3/8" 8
14 90761 Anchor End Cap 2" Cylinder 1
15 90781 Tie Rods 2" x 8" Cylinder 4
90104 Cylinder Complete 2" x 8" x
*As Required
\— J

02:90:02



()

®

o




